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Appendix A: Test results
1. Duty Cycle
1.1 Test Data
Data On Time Period |Duty Cycle |Duty Cycle [Duty Cycle . 1./T Average
Mode rates msec) (msec) (linear) (%) Factor (dB) Minimum Factor (dB)
Mbps) | ¢ 0 VBW (kHz)
IEEE 802.11g |6 Mbps| 0.1760 0.2300 0.77 76.52 1.16 5.68 -2.32
Remark:

1) Duty cycle= On Time/ Period;

2) Duty Cycle factor = 10 * log(1/ Duty cycle);

3) Average factor = 20 logig Duty Cycle.

1.2 Test Plots
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2. Minimum 6dB bandwidth
2.1 Test Data
ANTO:
WLAN Occupied 6dB Bandwidth
Test Frequency Occupied
ez (MH2) o Bandwidth (MHz) Rl
802.11g 2412 Ant0 16.02 Pass
802.11g 2437 Ant0 15.72 Pass
802.11g 2462 Ant0 16.33 Pass
ANT1:
WLAN Occupied 6dB Bandwidth
Test Frequency Occupied
B (MH2) Ant Bandwidth (MHz) L
802.11g 2412 Antl 16.02 Pass
802.11¢g 2437 Antl 15.74 Pass
802.11g 2462 Antl 16.02 Pass
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2.2 Test Plots

ANTO
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IEEE 802.11g
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Ref 31.50 dBm

ICenter 2.462 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.364 MHz
Transmit Freq Error -6.883 kHz
x dB Bandwidth 16.33 MHz

oHr
AvglHold:> 1010

Center Frag: 2.4
Trig: Free Run

103952 AM Feb
Radio Std: None

Radio De

Span 40 MHz!
Sweep 3.867 ms|

22.6 dBm

Frequency

TTRFMIC_WiFi_V1 © 2017 Intertek




iNntertek

Total Quality. Assured.

Test report no. 230201553SHA-001

ANT1

Page 4 of 24

IEEE 802.11g
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3. Occupied Bandwidth
3.1 Test Data
ANTO:
WLAN 99% Occupied Bandwidth
Test Frequency 99% Occupied
sl (MH2) AT Bandwidth (MH2) e
802.11g 2412 Ant0 16.507 Pass
802.11g 2437 Ant0 16.518 Pass
802.11g 2462 Ant0 16.521 Pass
ANT1:
WLAN 99% Occupied Bandwidth
Test Frequency 99% Occupied
B (MH2) Al Bandwidth (MHz) R
802.11¢g 2412 Antl 16.542 Pass
802.11g 2437 Antl 16.522 Pass
802.11g 2462 Antl 16.532 Pass
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3.2 Test Plots

ANTO:

Agilent Spectrum Analyzer - Occupiod BW.

802.11g,2412MHz,Ant0
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Agilent Spectrum Analyzer - Oc:
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4, Maximum conducted output power
4.1 Test Data
ANTO:
WLAN Output Power
Test Max
Mode Frequency Ant Peak Limit (dBm) Result
(MH2z) Power (dBm)
802.11g 2412 Ant0 24.78 30 Pass
802.11g 2437 Ant0 25.14 30 Pass
802.11g 2462 Ant0 25.21 30 Pass
Note:
1: EIRP(dBm)= Power(dBm)+Antenna Gain(dBi);
ANT1:
WLAN Output Power
Test Max
Mode Frequency Ant Peak Limit (dBm) Result
(MH2) Power (dBm)
802.11g 2412 Antl 24.81 30 Pass
802.11g 2437 Antl 25.16 30 Pass
802.11g 2462 Antl 25.17 30 Pass
Note:

1: EIRP(dBm)= Power(dBm)+Antenna Gain(dBi);
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5. Power spectrum density
5.1 Test Data
ANTO:
WLAN Power Spectral Density
Test Duty Cycle _—
Mode Frequency Ant Factor ((Fj)lgne) (Flii\g (bgn,;f) Result
(MH2) (dB)
802.11g 2412 Ant0 1.16 -9.754 3 8 Pass
802.11g 2437 Ant0 1.16 -10.854 3 8 Pass
802.11g 2462 Ant0 1.16 -11.026 3 8 Pass
ANT1:
WLAN Power Spectral Density
Test Duty Cycle -
Mode Frequency Ant Factor (533) (Fliﬁg (Ia'g‘r:) Result
(MHz) (dB)
802.11g 2412 Antl 1.16 -10.369 3 8 Pass
802.11g 2437 Antl 1.16 -10.810 3 8 Pass
802.11g 2462 Antl 1.16 -10.466 3 8 Pass
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5.2 Test Plots
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802.11g,2412MHz,Antl 802.119g,2437MHz,Antl

A .

Center Freq 2.412000000 GHz 4 Type: Log-Pur Center Freq 2.437000000 GHz
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6. Emission outside the frequency band

6.1 Test Data

Test report no. 230201553SHA-001
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WLAN Transmitter Spurious Emission

Test

Mode Frequency Ant Plot No. Frequency Range SlTel Result
(dBm)
(MHz)
802.11g 2412 Ant0 1 Reference Level 4.815 Pass
802.11g 2412 Ant0 2 Band Edge -37.861 Pass
802.11g 2412 Ant0 3 30MHz~25000MHz -41.228 Pass
802.11g 2437 Ant0 1 Reference Level 4.940 Pass
802.11g 2437 Ant0 3 30MHz~25000MHz -41.734 Pass
802.11g 2462 Ant0 1 Reference Level 5.021 Pass
802.11g 2462 Ant0 2 Band Edge -46.503 Pass
802.11¢g 2462 Ant0 3 30MHz~25000MHz -41.451 Pass
WLAN Transmitter Spurious Emission
Test o
Mode Frequency Ant Plot No. Frequency Range S Result
(dBm)
(MHz)
802.11g 2412 Antl 1 Reference Level 4.855 Pass
802.11g 2412 Antl 2 Band Edge -37.259 Pass
802.11¢g 2412 Antl 3 30MHz~25000MHz -41.452 Pass
802.11g 2437 Antl 1 Reference Level 4.906 Pass
802.11g 2437 Antl 3 30MHz~25000MHz -41.642 Pass
802.11g 2462 Antl 1 Reference Level 4.976 Pass
802.11g 2462 Antl 2 Band Edge -46.952 Pass
802.11g 2462 Antl 3 30MHz~25000MHz -41.173 Pass

9.2 Test Plots
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802.119,2462MHz,Ant1,Plot 2,Band 802.11g,2462MHz,Ant1,Plot 3,30MHz~2500
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7. Band Edges Compliance

7.1 Test Data

IEEE 802.11g

ANTO

Test report no. 230201553SHA-001
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Test Channel:

Lowest Channel

Ant. Polar. :

Horizontal

120

Level (dBuvim)

110

100

ag

a0

[

60

50

40

30

20
2310

2320

2350

Frequency (MHz)

2430

Frequency
(MHz)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2390.0000

55.61

74.00

37.65

54.00

Pass
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Test Channel:

Lowest Channel

Ant. Polar. :

Vertical

120

Level {dBuVim)

110

100

an

a0

[

60

50

40

30

20
2310

2320

2350

Frequency (MHz)

2430

Frequency
(MH2)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2390.0000

57.33

74.00

37.65

54.00

Pass
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Test Channel:

Highest Channel

Ant. Polar. :

Horizontal

120

Level {dBuVim)

110

100

an

a0

[

60

50

40

30

FCC PART 15C Band edge-Peak

20
2450

Frequency (MHz)

2500

Frequency
(MH2)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2483.5000

54.76

74.00

34.87

54.00

Pass

2485.1700

58.00

74.00

/

/

Pass
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Test Channel:

Highest Channel

Ant. Polar. :

Vertical

120 Level {dBuVim)

110

100

an

a0

[

60

50

40

30

FCC PART 15C Band edge-Peak

20
2450

Frequency (MHz)

2500

Frequency
(MH2)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2483.5000

55.56

74.00

34.73

54.00

Pass
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Test Channel:

Lowest Channel

Ant. Polar. :

Horizontal

120 Level {dBuVim)

110

100

an

a0

[

60

50

40

30

20
2310 2320

2350

Frequency (MHz)

2430

Frequency
(MHz)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2390.0000

47.02

74.00

32.46

54.00

Pass

2387.3910

48.69

74.00

/

/

Pass
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Test Channel:

Lowest Channel

Ant. Polar. :

Vertical

120

Level {dBuVim)

110

100

an

a0

[

60

50

40

30

20
2310

2320

2350

Frequency (MHz)

2430

Frequency
(MH2)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2390.0000

44.73

74.00

29.21

54.00

Pass
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Test Channel:

Highest Channel

Ant. Polar. :

Horizontal

120 Level {dBuVim)

110

100

an

a0

[

60

50

40

30

FCC PART 15C Band edge-Peak

20
2450

Frequency (MHz)

2500

Frequency
(MH2)

Peak level
(dBuv/m)

Peak Limit
(dBuv/m)

AV level
(dBuv/m)

AV Limit
(dBuv/m)

Conclusion

2483.5000

58.14

74.00

41.57

54.00

Pass
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Test Channel:

Highest Channel

Ant. Polar. :

Vertical

120

110

100

an

a0

Level {dBuVim)

FCC PART 15C Band edge-Peak

7o
60
50
40
30
20
2450 2500
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit Conclusion
(MH2) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.1450 57.54 74.00 / / Pass
2483.5000 56.70 74.00 37.45 54.00 Pass
2484.0580 / / 38.14 54.00 Pass
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